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Mode A.3 – Vertical (30MHz – 1GHz) 
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Mode A.3 – Horizontal (1GHz – 18GHz) 
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Mode A.3 – Vertical (1GHz – 18GHz) 
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Mode A.3 – Horizontal (18GHz – 26GHz)   
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Mode A.3 – Vertical (18GHz – 26GHz) 
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Mode B – Horizontal (30MHz – 1GHz) 

 



Produkte 
Products 

 
 
  

Prüfbericht - Nr.:  
Test Report No. 

17010516 001 Seite 72 von 103  
Page 72 of 103 

 

 

 

Mode B – Vertical (30MHz – 1GHz) 
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Mode B – Horizontal (1GHz – 18GHz) 
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Mode B – Vertical (1GHz – 18GHz) 
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Mode B – Horizontal (18GHz – 26GHz)   
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Mode B – Vertical (18GHz – 26GHz) 

 



Produkte 
Products 

 
 
  

Prüfbericht - Nr.:  
Test Report No. 

17010516 001 Seite 77 von 103  
Page 77 of 103 

 

 

 

5.1.6 Frequency Separation 

RESULT: Passed 

Date of testing : 2008-11-21 
Test standard : FCC part 15.247(a)(1) 

RSS-210 A8.1 (b) 
Basic standard : ANSI C63.4: 2003 
Limit : ≥ 25kHz or 2/3 of 20dB bandwidth, whichever is 

greater 

Test setup  

Test Channel : Low/ Middle/ High 
Operation Mode : A 
Ambient temperature : 20℃ 
Relative humidity : 48% 
Atmospheric pressure : 101 kPa 

Table 7: Test result of Frequency Separation 

Channel 
Channel 

Frequency 
(MHz) 

Measured 
Channel 

Separation 
(MHz) 

Limit 
(kHz) 

Result 

Low Channel 2405 
Adjacency Channel 2409 

4 
≥ 25kHz or 2/3 of 
20dB bandwidth 

Pass 

Mid Channel 2437 
Adjacency Channel 2441 

4 
≥ 25kHz or 2/3 of 
20dB bandwidth Pass 

High Channel 2473 
Adjacency Channel 2477 

4 
≥ 25kHz or 2/3 of 
20dB bandwidth Pass 
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Test Plot of Frequency Separation 
Low Channel 

Ref  30 dBm Att  40 dB*

 A 

1.2 MHz/Start 2.4 GHz Stop 2.412 GHz

*

*

RBW 1 MHz

VBW 3 MHz

SWT 2.5 ms

1 PK

VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           -2.21 dB m

     2.405016000 GHz

2

Delta 2 [T1 ]

            0.17 dB 

     4.008000000 MHz

Date: 21.NOV.2008  13:50:58

 

Middle Channel 

Ref  30 dBm Att  40 dB*

 A 

1.5 MHz/Start 2.435 GHz Stop 2.45 GHz

*

*

RBW 1 MHz

VBW 3 MHz

SWT 2.5 ms

1 PK

VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           -1.17 dB m

     2.437010000 GHz

2

Delta 2 [T1 ]

            0.42 dB 

    10.020000000 MHz

1

Delta 1 [T1 ]

            0.22 dB 

     4.020000000 MHz

Date: 21.NOV.2008  13:55:43
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High Channel 

Ref  30 dBm Att  40 dB*

 A 

1 MHz/Start 2.47 GHz Stop 2.48 GHz

*

*

RBW 1 MHz

VBW 3 MHz

SWT 2.5 ms

1 PK

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           -0.51 dB m

     2.473000000 GHz

2

Delta 2 [T1 ]

            0.15 dB 

     4.004000000 MHz

Date: 21.NOV.2008  13:31:13
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5.1.7 Number of hopping frequency 

RESULT: Passed 

Date of testing : 2008-11-21 
Test standard : FCC part 15.247(a)(1)(iii) 

RSS-210 A8.1 (d) 
Basic standard : ANSI C63.4: 2003 
Limits : ≥ 15 non-overlapping channels 
Kind of test site : Shield room 

Test setup  

Test Channel : Low/ Middle/ High 
Operation Mode : A 
Ambient temperature : 20℃ 
Relative humidity : 48% 
Atmospheric pressure : 101 kPa 

Table 8: Test result of Number of hopping frequency  

Frequency Range Measured Quantity of 
Hopping Channel 

Limit Result 

2405 to 2477 MHz 18 ≥15 Pass 
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Test Plot of Number of hopping frequencies 

Blue Unit  

Ref  30 dBm Att  40 dB*

 A 

8.3 MHz/Start 2.4 GHz Stop 2.483 GHz

*RBW 1 MHz

*VBW 3 MHz

SWT 2.5 ms

1 PK

VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           -3.21 dB m

     2.407138000 GHz

2

Marker 2 [T1 ]

           -0.36 dB m

     2.477024000 GHz

Date: 21.NOV.2008  13:27:03

 

Red Unit  

Ref  30 dBm Att  40 dB*

 A 

8.3 MHz/Start 2.4 GHz Stop 2.483 GHz

*

*

RBW 1 MHz

VBW 3 MHz

SWT 2.5 ms

1 PK

VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           -2.18 dB m

     2.405146000 GHz

2

Marker 2 [T1 ]

           -0.17 dB m

     2.475032000 GHz

Date: 21.NOV.2008  13:44:09
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5.1.8 Time of Occupancy 

RESULT: Passed 

Date of testing : 2008-11-21 
Test standard : FCC part 15.247(a)(1)(iii) 

RSS-210 A8.1 (d) 
Basic standard : ANSI C63.4: 2003 
Limits : 0.4s 
Kind of test site : Shield room 

Test setup  

Test Channel : Low/ Middle/ High 
Operation Mode : A 
Ambient temperature : 20℃ 
Relative humidity : 48% 
Atmospheric pressure : 101 kPa 

Table 9: Test result of Time of Occupancy 

Channel 
Pulse width 

(μs) 

Measured 
Dwell time 

(s) 

Limit 
(s) 

Result 

Low Channel 164 0.0039 0.4 Pass 

Mid Channel 164 0.0039 0.4 Pass 

High Channel 164 0.0039 0.4 Pass 

Note: 

Dwell time = Pulse width x (Hopping rate / Number of channels) x Period 

Period = 0.4 (seconds/ channel) x 18 (channel) = 7.2 seconds 
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Test Plot of Time of Occupancy 
Low Channel 

Ref  30 dBm Att  40 dB*

*

 A 

RBW 1 MHz

VBW 3 MHz

Center 2.40494 GHz 200 µs/

SWT 2 ms

1 AP

VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           -2.62 dB m

      564.000000 µs 

1

Delta 1 [T1 ]

           -4.08 dB 

      164.000000 µs 

Date: 21.NOV.2008  12:41:34

 

Middle Channel 

Ref  30 dBm Att  40 dB*

*

 A 

RBW 1 MHz

VBW 3 MHz

Center 2.44096 GHz 200 µs/

SWT 2 ms

1 AP

VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           -1.31 dB m

      404.000000 µs 

1

Delta 1 [T1 ]

           -4.37 dB 

      164.000000 µs 

Date: 21.NOV.2008  13:05:05
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High Channel 

Ref  30 dBm Att  40 dB*

*

 A 

RBW 1 MHz

VBW 3 MHz

Center 2.47694 GHz 200 µs/

SWT 2 ms

1 AP

VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           -0.25 dB m

        1.308000 ms 

1

Delta 1 [T1 ]

           -3.90 dB 

      164.000000 µs 

Date: 21.NOV.2008  13:15:29
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5.1.9 Peak Power Density 

RESULT: Passed 

Date of testing : 2008-11-21 
Test standard : FCC part 15.247(e) 
Basic standard : ANSI C63.4: 2003 
Limits : 8.0 dBm (in any 3kHz band) 
Kind of test site : Shield room 

Test setup  

Test Channel : Low/ Middle/ High 
Operation Mode : A 
Ambient temperature : 20℃ 
Relative humidity : 48% 
Atmospheric pressure : 101 kPa 

Table 10: Test result of Peak Power Density 

Channel Channel Frequency 
(MHz) 

Reading Power 
(dBm) 

Limit 
(dBm) 

Result 

Low Channel 2405 -11.93 8 Pass 

Mid Channel 2441 -10.72 8 Pass 

High Channel 2477 -9.82 8 Pass 
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Test Plot of Peak Power Density 
Low Channel 

Ref  30 dBm Att  40 dB*

 A 

Center 2.40494 GHz Span 1.5 MHz150 kHz/

*

*

RBW 3 kHz

VBW 10 kHz

SWT 500 s*

1 PK

VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

          -11.93 dB m

     2.404331000 GHz

Date: 21.NOV.2008  12:59:23

 

Middle Channel 

Ref  30 dBm Att  40 dB*

*

 A 

RBW 3 kHz

VBW 10 kHz

*

Center 2.44096 GHz Span 1.5 MHz150 kHz/

SWT 300 s

*
*

1 PK

VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

          -10.72 dB m

     2.440333000 GHz

Date: 21.NOV.2008  13:11:09
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High Channel 

Ref  30 dBm Att  40 dB*

 A 

Center 2.47694 GHz Span 1.5 MHz150 kHz/

*

*

RBW 3 kHz

VBW 10 kHz

SWT 300 s*

*

1 PK

VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           -9.82 dB m

     2.476295000 GHz

Date: 21.NOV.2008  11:47:32
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5.1.10 Radiated emissions 

RESULT: Passed 

Date of testing : 2008-09-24 
Test standard : FCC Part 15.209 
  FCC Part 15.109 

RSS-210 Clause 2.6 
Basic standard : ANSI C63.4: 2003 
Frequency range : 30 – 1000MHz 
Limits : FCC Part 15.209(a) 
  FCC Part 15.109(a) 

RSS-210 Table 2 
Kind of test site : 3m Semi-Anechoic Chamber 

Test Setup 

Input Voltage : DC 5V (via PS3 USB port) 
Operation Mode : A+B 
Earthing : Not Connected 
Ambient temperature : 22℃ 
Relative humidity : 50% 
Atmospheric pressure : 100 kPa 

For details refer to following test curves. 
 



Produkte 
Products 

 
 
  

Prüfbericht - Nr.:  
Test Report No. 

17010516 001 Seite 89 von 103  
Page 89 of 103 

 

 

 

Test Plot of Radiated emissions, Horizontal 
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Test Plot of Radiated emissions, Vertical 
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5.1.11 Restricted bands 

RESULT: Passed 

Date of testing : 2008-09-24 
Test standard : FCC Part 15.205 
  RSS-210 Clause 2.2 
Basic standard : ANSI C63.4: 2003 
Limits : FCC Part 15.205 
  RSS-210 Table 2 and 3 
Kind of test site : 3m Semi-Anechoic Chamber 

Test Setup 

Test Channel : Low/ High 
Input Voltage : DC 5V (via PS3 USB port) 
Operation Mode : A 
Earthing : Not Connected 
Ambient temperature : 22℃ 
Relative humidity : 50% 
Atmospheric pressure : 100 kPa 

For details refer to following test curves. 
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Test Plot of Radiated emissions in restricted bands , blue unit 

Mode A.1, Horizontal 
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Mode A.1, Vertical 
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Mode A.3, Horizontal 
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Mode A.3, Vertical 
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Test Plot of Radiated emissions in restricted bands , red unit 

Mode A.1, Horizontal 
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Mode A.1, Vertical 
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Mode A.3, Horizontal 
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Mode A.3, Vertical 
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6. Photographs of the Test Set-Up 
Photograph 1: Set-up for Radiated Emissions 

 

Photograph 2: Set-up for Transmitter test 
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Photograph 3: Set-up for Spurious Emissions (30MHz- 1GHz) 

 

Photograph 4: Set-up for Spurious Emissions (1GHz-1 8GHz) 
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Photograph 5: Set-up for Spurious Emissions (18GHz- 26GHz) 

 

Photograph 6: Set-up for Conducted Emissions 
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